




# TEST REPORT

LAB LOCATION: SHANGHAI      REPORT NUMBER: 64118-030601  
 DATE IN: Mar 26, 2018      DATE OUT: Apr 02, 2018

<b>Applicant:</b>	TONGXIANG FIRST LINE SLIK VELVET CO., LTD		
<b>Contact:</b>	CHLOE		
<b>Address:</b>	NO 80 FUYE ROAD FENGMING ECONOMIC ZONE TONGXIANG CITY ZHEJIANG PROVINCE		
<b>TEL :</b>	0573-88182018	<b>FAX:</b>	0573-80882828
<b>E-mail:</b>	<a href="mailto:chloe@flinterior.cn">chloe@flinterior.cn</a>		

<u>OVERALL RATING</u>	
<b>SATISFACTORY</b>	--
<b>UNSATISFACTORY</b>	--
<b>DATA</b>	X

Sample Information		
 <b>64118-030601</b>	<b>Sample Description:</b>	FL-W-111
	<b>Style Number:</b>	SIMONE CHAIR MINK FAUX MOHAIR
	<b>Product Code:</b>	/
	<b>SKU Number:</b>	655575
	<b>Manufacturer:</b>	FL INTERIORS
	<b>No. of sample submitted:</b>	/
	<b>Buyer:</b>	CB2 MEGAN ROOT
	<b>PO Number:</b>	491-7311263
	<b>Country of Origin:</b>	CHINA
	<b>Country of Destination:</b>	/

Testing Status			
<b>Pre- Production</b> <input checked="" type="checkbox"/>	<b>Production</b> <input type="checkbox"/>	<b>Pre-Test</b> <input type="checkbox"/>	<b>In-Store</b> <input type="checkbox"/>
<b>Retest</b> <input type="checkbox"/>	<b>Previous Report No.:</b> --		

Test Result Summary	
Test Requested	Result
Colorfastness to Crocking	See DATA
Colorfastness to Light	See DATA

For and on behalf of  
**Modern Testing Services Co., Ltd.**



**Chen Lin, Rain**  
 Manager, Hardlines Division

This Test Report is used by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issue defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company.



# TEST REPORT

## COMPONENT BREAKDOWN LIST:

Test Item	Component Description
A	FL-W-111

## TEST SUMMARY:

## REQUIREMENT

### COLORFASTNESS

#### Colorfastness to Crocking (AATCC 8)

AATCC Gray Scale

	<u>A</u>	
Dry Crocking	4.5	/
Wet Crocking	4.5	/

#### Colorfastness to Light (AATCC 16, Option 3)

AATCC Gray Scale, Color Change

	<u>A</u>	
60 AFU	3.5	/

#### COLOR FASTNESS RATING:

- Class 5 Negligible/No Change Or Staining
- Class 4 Slight Change Or Staining
- Class 3 Moderate Change Or Staining
- Class 2 Severe Change Or Staining
- Class 1 Complete Change Or Staining

\*\*\*\*\*End of Test Report\*\*\*\*\*

#### NOTE:

If there is question or concern regarding the above results, please contact us via email [slings@mts-global.com](mailto:slings@mts-global.com)

*This test report is governed by the Terms and Conditions, available on request or accessible at <http://www.mts-global.com/en/terms.html>. Attention is especially drawn to the limitations of liability, indemnification and jurisdictional provisions defined therein. This report is issued strictly based on the testing of the samples submitted by you. The test results in this report refer only to the sample(s) actually tested and do not refer or be deemed to refer to any bulk production from which such sample(s) may be said to have been obtained. In the event that MTS was requested to survey and test any bulk production quantity of samples, MTS, in the absence of any contrary written instructions, performed random sampling of bulk production for testing purposes. Variations in the conditions under which samples are stored, transported, etc., may lead to variations in the test results. MTS cannot anticipate and shall not be held responsible for variations in test results that may be due to factors beyond MTS' control, such as, sample cross-contamination, evaporation of volatile substances due to storage temperature, humidity, etc. This report does not constitute a recommendation, actual or implied, for any specific course of action. Other than the expressed warranties made in the Terms and Conditions of the MTS Test Request Form, MTS makes no warranties or representations either express or implied with respect to this report. In no circumstances whatsoever shall MTS be liable for any consequential, special or incidental damages arising out of, or in connection with, this report. As per regulation of China Metrology Accreditation (CMA), a report without CMA accreditation logo will not serve as testimonial to the public for the purpose defined by CMA regulations.*

#### **Modern Testing Services Co., Ltd.**

No. 105 Guangzhong Rd., Zhuangqiao Town, Minhang, Shanghai, China P.R.C.201108  
Tel: (86) 21-23509600 Fax: (86) 21-23509700 Email: [info@mts-global.com](mailto:info@mts-global.com) Website : [www.mts-global.com](http://www.mts-global.com)